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REE A4 FK BERR A E&J LiFePO, 12.8V 4.5Ah(12.8V-4.5Ah, Hiith7H+ 18650)
Name & Model

LiFePO, Battery E&J LiFePO,4 12.8V 4.5Ah(12.8V-4.5Ah, Cell Model 18650)

ZHGHAL IR FH AT A T

Applicant E&J Technology Group Co., Ltd

A HHE YN R 22 X et 54T TARIX 13 4k 403

Address Building 13, 403 Gong Village Industry, Longhua, Shenzhen, China.

PERAMILEER | I rit, FRALIR, 12,8V, HisEiiAtitJy 4500mAh, A%k 57.6Wh.
Appearance & | Blue battery. Nominal voltage is 12.8V, Rated capacity is 4500mAh,and Electric
Odor energy is 57.6Wh.

ALY R S AR B AN SE N o 2 AL A A . I8 KR SRR ARE

These chemicals are contained in a sealed can. Risk of exposure occurs only if the

S TSR

Main Hazards
battery is mechanically or electrically abused. If in fire, battery may cause to explode.

R = R HM " :
Accepting Date 2013 4= 9 H 24 H e 2013 4£ 10 H 21 H

MR 45 5 (Conclusion)

1. fakPEIR %I (Hazard identification):
@i fE=57.6Wh.
@ZWRIEWHAFE TR I Ei PR RPR AT 28 3 #4> 38.3 SKAIFT I 2K,
@ZWATE WA LT 1.2 K A% R
@ b T AR T AR A, IFRIBAE S L AR R, B RSN -
OB EAG BT 30kg.
(DElectric energy=57.6Wh.
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@Test proves that this type of battery pass the UN38.3 test.
@ Test proves that this type of battery pass the 1.2m drop test.
(@Batteries are separated so as to prevent short circuits and are packed in strong packaging.
(®Packages may not exceed 30kg gross mass.
2. EISLER I B 2K T5 R 4 5 (Suggestion according to IMDG):
AT AR DT A A F I EE
The goods are not subject to IMDG.
3. fudETsk(Packaging requirements):
Z I IMDG F§pk#iE 188.

The goods are packaged according to the special provision 188 of IMDG.

1) (A B TER S EMEB—TEA) (17M);
2) ([ Brifgas £ B ST Al )

3)Z M) UN38.3 it (H09243042921D~1);

BH 7%
4) B RARS (H09243043021D~1).
Reference . 3 =
1) <<Recommendations On The Transport Of Dangerous Goods-Model Regulations>>(17");
method

2) << International Maritime Dangerous Goods >>;
3) The UN38.3 test report (H09243042921D~1);
4) The drop test report (H09243043021D~1).

B | AT
Remark | Be applicable to transport by sea.
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Test Result

TBW FLH TR CRERATER K, I B it ol i i A1 7 E a0 5 (4 i i

I RERHD ANFHAEIHAT X — TG 1T B R 90%. AEFFEAnEEsK.
Altitude simulation No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. the open
(383 test 1) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.
TiEh. THR. e, ERERMTR A, BN il ri it 417E R i IR % v B

5t R R AANFHAEHATIX— RIS R 90%. HRIRFAPRUETER.

Thermal test
(38.3test2)

No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. the open
circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.

Ttk THA A, BRI K, F R R bk A 41 7E R0 5 (7T i e

) AANFIAEIATIX—RB TR 90%. RBAFAhrfEER.
Vibration No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. the open
(38.3test 3) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.
TiBH . BHA . TR BRRAMEE K, H A rit ek it 41706 5 € T Bt H s
il AANFHAEHATX— B AT UK 90%. RIAFAFRAEER.
Shock No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. the open
(38.3test4) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.
SRS AT 170°C, FF HAERKITFE P K55 6 /AN oA, T, JBRX. WK
A1 ReerhivEE K.
External short circuit The external temperature does not exceed 170 °C and there is no disassembly, no rupture
(38.3 test 5) and no fire during the test and within six hours after the test. The test result conforms to the
requirement of standard.
: AP EEANEE 170°C, FF BAERILRE th RIS )5 6 AN Nk, ERER, GilEKk. B
B RE TR
Crush The external temperature does not exceed 170 °C and there is no disassembly, no rupture
(38.3 test 6) and no fire during the test and within six hours after the test. The test result conforms to the
requirement of standard.
EEFE RIS P ARK G 7 RWEME, TREK. REAFSIEZER.
Overcharge There is no disassembly and no fire during the test and within seven days after the test. The
(38.3test 7) test result conforms to the requirement of standard.
SHHBCR ERRAEREPRRRSE 7 RNEME, BEK. RRFaFREIEKR,
Forced discharge There is no disassembly and no fire during the test and within seven days after the test. The
(38.3 test 8) test result conforms to the requirement of standard.
AR e ARSE 1.2 KBRS, LA it A2, WA R AR E), DErE
Sl AL, IF LB AR . AT AARHEZR .
1.2m B The package is capable of withstanding a 1.2m drop test in any orientation without damage to

1.2m Drop Test

cells or batteries contained therein, without shifting of the contents so as to allow battery to
battery contact and without release of contents. The test result conforms to the requirement of
standard.
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Item Conclusion
1S 'L Q:E_t:\;_;\”— ':Eélo
P fo ORI B 45 1) S s AN I TR AE

Explosive Danger

The data and components structure indicate the article does not
belong to explosive.

Zy SN

Flammable Danger

NET SRR -

It does not belong to flammability substance.

EaREA SR
Oxidizing Danger

AREME A 4ERRIREE, AJE T E5AED .
The screening tests indicate the article does not belong to oxidizing
solid because it can not make fibrin accelerate burning rate.

e A

Toxic Danger

FUREEEEAS, AJmTEEE .

The oral toxicity is low, so it does not belong to toxic article.

POTRIHE | gom g,

adioactive | 1. yata indicates the article has no radioactivity.
Danger

J& ol s B XA e B EmrE, N TRk .

Corrosive Danger

The article can not corrupt steel, aluminum, so it has no corrosive.

e faktt
Other Danger

IEFAERT, JoRIEE. AR S EER .

In normal situation, no narcotic, irritating and other hazards.
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Authenticate the photo on original report only

w45 45K End of report ***
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